
REV 00 - 7/19

PALM BEACH SQUARE TABLE/OTTOMAN
PB-1602

1 PB-1602 Assembly



A

B
D

C

a b c d

e

f
FOR USE IF CONNECTING 
FURNITURE-SEE LAST 
PAGE OF INSTRUCTIONS

PARTS
PART DESCRIPTION PART NO. QTY

A SIDE LEG ASSEMBLY SA-00364 2
B SQUARE TABLE TOP SA-00366 1
C SQUARE TABLE TOP RAIL ASSEMBLY SA-00402 2
D SQUARE TABLE SPREADER PRT-00789 2

SA-00395 HARDWARE KIT
PARTS DESCRIPTION PART NO. QTY

a #8 X 1-3/4" TORX SCREW H-0000-S8175 16
b #8 X 2-1/2" TORX SCREW H-0000-S825 22
c LEVELING MOUNT H-0000-LM 4
d 6-INCH T20 TORX BIT H-0000-T20X6 1
e CONNECTOR PLATE H-0000-CP 2
f #8 X 1-1/4 TORX SCREW-UNPAINTED H-0000-S8125 8

2 PB-1602 Assembly



A C

D

a

D

C

A

a

Bb

c

1. Attach the two side assemblies (A) to parts C and D. 
Use hardware a, 2 at each end of items C and D). You 
will need the 6" torx bit (d) to install the screws.

2. Turn the table top assembly B 
upside down on a flat surface. 
Turn the frame assembly from 
step 1 upside down and slide it 
over the table top. The 
aluminum tube on the bottom of 
the table should fit into the two 
U-shaped sockets on the frame. 
Using 22 of hardware b, fasten 
the table top to the frame. 

3. Install leveling mounts 
(hardware c) into the threaded 
inserts on the bottom of the 
frame. 

3 PB-1602 Assembly



  

   

Optional: If you wish to physically connect multiple pieces 
of furniture together, use the included plates and 1-1/4" screws 
(e & f) as shown at left. Connect plates to the inside faces of 
the front and back legs allowing approximately 1-1/2" of the 
plate to protrude from the side of the chair. Then move the 
next furniture piece into place and fasten the plates to it.  

4 PB-1602 Assembly


	Sheet1
	Drawing View1

	Sheet2
	Drawing View2
	Drawing View5
	Drawing View10
	Drawing View11
	Drawing View13
	Drawing View14
	Drawing View24
	Drawing View28
	Drawing View29
	Drawing View30

	Sheet3
	Drawing View15
	Drawing View16
	Drawing View27

	Sheet4
	Drawing View31
	Detail View    (1 : 4)
	Detail View     (1 : 4)


